ZICQO®
QUIC-LIFT® OutsiIDE ARM LADDER SYSTEM

MobpEeL OALS
PARTS AND INSTRUCTION MANUAL REV. 10-21-21

Booklet contains the following sections:

l. Systems Available
. Operating the System
I1l.  Standard Equipment and general Installation Preparation Guide

Preparation for Mounting
Hydraulic Power Unit

Electrical System

Switch Panel

Air Control Valve and Components
Warning Labels

TMOOw»

V. Optional Equipment

A. Model LAS-LGK Ladder Guard Kit
B. Installing the Rung Wear Sleeve

V. Mounting Instructions

Base Castings

Hydraulic System

Electrical System

Bleeding the Hydraulic System
Mounting and Adjusting the Booms
Mounting the Rack

Mounting the Boom Stop and Bracket
Mounting the Power Clamp
Mounting the Pneumatic System
Wiring Lights on Booms

Complete Electrical Wiring

Mount Ladder Rack Components
Replace "R" Clips with Cotter Pins

VI.  Trouble Shooting
VII.  Maintenance

A. Periodic
B. Semi-Annually or At Scheduled Apparatus Lube Service

ZrASTIOMMOO®m)»

VIII.  Service
IX. Warranty



l. Systems Available

Outside Arm Ladder Systems are made to order according to the ladders to be carried. In order to
provide the System you require, we need to know the manufacturer, model number, and length of the ladders
you plan to carry. The following models are available, depending on the nested depth of the ladder
combinations:

MODEL DESCRIPTION
OALS-775 | Outside Arm Ladder System for 7-3/4" Ladder Combination
OALS-975 | Outside Arm Ladder System for 9-3/4" Ladder Combination
OALS-1200 | Outside Arm Ladder System for 12" Ladder Combination

Systems are also available for customers wishing to make their own ladder racks. These Systems have
no rack provided by ZICO:

MODEL DESCRIPTION
OALS Basic Outside Arm Ladder System, Less Ladder Rack

Complete rack assemblies may be purchased separately for customers who have their own ladder
mounting system. Contact ZICO for more information.

WARNING: The following restrictions apply to all OALS systems:

. Systems are designed for ladders not exceeding 35' in length

. Systems are not designed for ladders with bangers or poles

. Maximum weight of ladders and other equipment carried on the ladder
rack may not exceed 300 pounds.

The Outside Arm Ladder System was designed for use with ladders meeting the current NFPA 1931
Standard. Systems will accommodate most ladder combinations, with the exceptions noted above.



This specification sheet will need to be completed prior to acceptance of an order. ZICO will send this sheet to
the customer for completion. ZICO Engineering will then confirm that a system is available for your desired

ladder combination.

OALS SPEC SHEET

WY A0 ROLLGH OL
dNYVID HEKOL 40 FIVAHENS DMILMONON MOHd

FINVHEVILD MOl H3d40Hd KIWIE0 QL
OTNDIY HIOHTT 0l MO0E 10D Ol YSMOLEND

. =02 — GLR'EI+.D SLTT o¢ - 90°€ “_uz THGOR | 3001 400d
% =2 — SLECI+.D oz € - 002 OH_TEIOR HAOOT L
i =02 - SLeTI+D 5L 0T LS8 - 902 (NIN).S2'0 gaeum o3 Wiks aasine| -0
. =08 = SLB'0I+.D ‘01 = X W NMS gmsing| LD
:ﬂﬂ n --N .-mm ..—”
- =02 - SLE8+D GL'6 ST — 80T _Muziﬂ.“ . (ATSKILHOIEH J13HE| 29 |
g A ‘HIR . B 1
ek i M TS 1) By smen e
FIONAT YovE | HIONET LiViS| s wi | (TSRRTRL—— ROATOR i

HLONTT ¥OVH ZLVINDTVD NEHL ]
HIONTT LAVHS ZLVIMJOHddY MOld ASVA1 "MOTEE NOLLVIHO4NI NI THd 3SVEId

PAE O = 14

NOILY3ENI o)
14¥HS d04d — I I
HWOOY A0

_|n.__.._qu e/1 £

f




NOTE: Numbers in parenthesis refer to item numbers. Locate the item number on the enclosed
figures (see pages 14 through 41) to find the corresponding parts diagram, parts number and
description.

1. Operating the System
The System is designed to operate in the following manner:
1. Turn on the toggle switch on the switch panel assembly (36).
2.  Press the "down" switch to unlock the power clamp (23).

3. When the power clamp is fully opened the hydraulic power unit will activate, lowering the
rack.

4.  Release the toggle switch when the rack is all the way down.
I11.  Standard Equipment and General Installation Preparation Guide
A. Preparation for Mounting

1.  Confirm the body mounting surfaces for the left and right base castings (1) are square with
each other and with the center line of the body.

2. Confirm center lines of the main shaft hole and the base mounting bolt patterns are aligned
with each other from a common location.

3. The booms (13) are 62" long and machined on the bottom end. Customer will cut booms to
desired length to obtain proper clearance.

4.  Shaft weldments (2) are available in six predetermined lengths. When installed there should
be at least 1-1/2" between the inner face of the booms (13) and the body parts (side panel, drip lip,
lights, louvers and doors). Refer to the chart on page 3 to determine which shaft and length of the
rack is required.



o 1T

/J 1048437 DRILLY

(MEARSIDE WALL ONLY

2 PLACES)
/ 20.875 \
4 NEARSIDE WALL DMLY *
fDERLURE BOTH
lur ﬂ_ = /;m:s O HOLE) | §

| ——=¢_ ] Zess |
\ * J 06596 ]
\113? ;
1.000 20,438 ;
LT | — HOLE THRU
\\ 4 PLACES
0ES6 #0438 HOLE THRU 00— P
[ (B PLACES e — 11;“5/

T NI . M
71" i I T ] | e
]

I L] (T BE DO 7 WSTALLER)
1 8/32 —
1.500 —-l—t
-+

- - 1.500

62,000

o o] = |

B. Hydraulic Power Unit
1.  Select a location for mounting the hydraulic power unit (17) and mounting bracket (15).

» All of the hydraulic lines (42) from the cylinders (4) are 18 feet long to allow you
freedom in selecting the best mounting location for the pump.

WARNING: The hydraulic pump is designed for use in the normal operating temperature
range of -20 to +160 degrees Fahrenheit. Please contact ZICO for uses below -20 degrees.

C. Electrical System

1.  After determining your power unit mounting location you may begin laying out the electrical
wiring.

* We recommend all electrical connections be soldered as this method is superior to crimp
connections.

e See pages 29 - 31 for current wiring lists and schematics.

e See page 27 for electrical panel assembly and page 28 for electrical panel drawing with
components.

NOTE: The electrical panel assembly should be mounted in a water-proof compartment.

»  Several "lock-out" circuits may be considered to prevent accidents from occurring. An
ideal "lock-out™ system would only permit operation when the ignition switch is on, the
transmission is in park, and any obstructing compartment doors are shut. Because of the
higher amperage required to operate the System, a separate "lock-out™ circuit should be
used. The "lock-out™ circuit should be separated from the OALS circuit by a relay. This
will prevent damage to the existing wiring system. The OALS circuit should be
protected by a 120 amp fuse (see page 27).



IV.

D. Switch Panel (see page 32)

1.  The switch panel assembly (36) should be mounted in a water-proof compartment where it
will be readily accessible to the operator, but out of the direct path of the moving components of
the System. The operator must have a clear view of the rack when it is in motion.

E. Air Control Valve and Components (See page 36)
1.  Theair control valve (26) should be located in proximity with the electrical control panel.

F.  Warning Labels (see page 41)
1. Warning labels are supplied with each OALS. The pressure sensitive or metal labels must be
mounted in close proximity to the switch panel assembly (36). All apparatus operators must be

instructed to keep the area in front of the ladders clear of personnel when the System is being
raised or lowered.

Optional Equipment

A. Model LAS-LGK Ladder Guard Kit

The Ladder Guard Kit contains one tube of epoxy and two stainless steel guards. The guards may
be attached to the ladder rung to prevent wear and possible damage as a result of the locking handle's
contact with the rung.

Our new handle assemblies have a replaceable plastic wear pad (R-33) (see page 37), which should
prevent damage to the rungs, but the Ladder Guard Kit may also be required if exceptional wear is
noted.

B. Installing the Rung Wear Sleeve
Small plastic sleeves may be purchased directly from your ladder manufacturer. The sleeves are

pop-riveted to the rungs and prevent unncessary wear to the rungs caused by constant rubbing against
the side rails.



V.

Mounting Instructions

A. Base Castings (see pages 14 - 19)

Use the following steps in preparing the base casting assemblies for mounting:
1.  Remove "R" clips from cylinder pins (65 & 66) on the hydraulic cylinder (4).
2.  Set hydraulic cylinders and attached hose lines aside.

3. Remove three 3/8-16 x 1" hex head bolts (46) and 3/8" ID lock washers (59) from the lock
plate (9) and set aside.

4.  Pull shaft (2) out of main body casting (1) and lay aside, while an assistant holds the crank
casting (3), which will become free as the shaft is removed. NOTE: There is a left and right side
of shaft.

5. Remove inboard (7) and outboard thrust washers (8) and lay aside.

6.  Mount the main casting to the end panel (grade 8 mounting hardware not provided). The
shaft and mounting holes may be pre-drilled or punched in advance or they may be drilled at this
time.

7.  After bases (1) are mounted to body and the shaft weldments (2) only are slid through and
secured with lock plates (9), then you may mount the booms (13). Check for parallel between
booms in the "up" and "down" positions. If the measurements are more than 1/2" out on the
booms, shim both bases equally to correct.

8.  When alignment is correct, remove the shaft weldments and booms and install shaft seal (83)
and seal ring (84).

a. If your apparatus is of single wall construction: Use 3/8" mounting bolts to secure the
rubber shaft seal (83) and seal ring (84) to the base via the four larger holes in the shaft seal,
making sure to keep anti-crush spacers (98) in place (see page 22).

b. If your apparatus is of double wall construction: The rubber shaft seal (83) and seal
ring (84) can be mounted, via the four smaller holes in the shaft seal, to the apparatus'
outer layer using 1/4" hardware (see page 22).

9. Re-assemble the base components in the following order (see pages 17 - 19):

a. Attach outboard thrust washer (8) to outboard bearing (5) between the two ears of the
base castings with a coating of grease (universal chassis lubrication).

b. Attach the inboard thrust washer (7) to inboard bearing (6) also between the two ears of
the base casting with a coating of grease.



c. Use provided Styrofoam piece or, if disgarded, you may use rubber 1/2" thick x 1-7/8"
high x 2-3/8" long.

d. Place keys (10) in the slots of the crank casting (3) with a liberal coating of grease.
e. Slide the piece of Styrofoam between the two keys.
f.  Hold the crank casting, with the Styrofoam, between the two ears on the base casting.

g. An assistant may now slowly slide the shaft weldment (2a or 2b) depending upon the
side) into the base casting.

h.  When the slots in the shaft weldment (2) are properly aligned with the keys (10) in the
crank casting (3) the Styrofoam piece will slide out of the open hole.

i.  Slide the lock plate (9) over the slot in the end of the shaft weldment (2) and align holes.
j.  Secure lock plate (9) to base casting (1) using the hardware provided.
B. Hydraulic System (See pages 20 & 21 and pages 25 - 26)

1.  Re-insert the hydraulic cylinders (4) and secure in place with cylinder pins (65 & 66) and "R"
clips.

2. Install hydraulic power unit (17) with mounting bracket (15) in location previously
determined.

3. Reference Hydraulic Circuit (see page 21):
a. Connect hoses (42) from the blind side of each cylinder at elbow (41) to the first tee (38).

b. Connect hoses (42) from the rod side of each cylinder at adapter (40) to the second tee
(38).

c. connect hose (82) from pump "UP" port to tee from blind side of cylinders.
d. Connect second hose (82) from pump "DN" port to tee from rod side of cylinders.
C. Electrical System (see pages 27 - 32)

1.  Hookup the permanent electrical system at this time. Mount electrical panel assembly (28)
(see pages 27 & 28) and switch panel assembly (36) (see page 32) and run all power lines.

NOTE: At this point "temporary jumpers" on the electrical panel will be required to make the
power unit operable in order to adjust booms prior to mounting the boom stop components and
power clamp (23) components. Place one jumper between terminals 9 & 10 and another between
terminals 2 & 12.



D. Bleeding the Hydraulic System

This procedure is done before the booms are mounted onto the shafts. At this point all hydraulic
lines are connected, the hydraulic reservoir is full and the power unit is operational.

During the entire bleeding process the hydraulic fluid in the reservoir should not be allowed to go
below the minimum level.

The cylinders may be bled individually or at the same time.
1. To Bleed:
a. On one cylinder, loosen the upper hose connection (dead end) a quarter turn.

b. At the control panel, press and hold switch in the down position. Observe air and foamy
fluid coming out of the loosened fitting.

c. Once a solid stream of fluid is observed, stop operation and tighten hose fitting. Repeat
procedure on the second cylinder.

d. Run System in the "DOWN" mode until both cylinders are fully extended.

e. Check that the fluid is above "minimum" but do not fill reservoir to "maximum" level at
this time.

f.  On one cylinder loosen the lower hose connection (rod end) a quarter turn.
g. Run System in the "UP" mode and bleed the line as previously described.
h. Repeat process on second cylinder.

i.  Run System until both cylinders are fully retracted.

j- Allow 4 to 5 minutes for the hydraulic fluid in the reservoir to settle and then fill the
reservoir to "maximum® level.

k. Run the System through complete cycle several times allowing 4 to 5 minutes rest in
between.

I.  When power unit operation (sound) is uniform and shaft rotation is smooth, the system is
free of air.

m. Make sure all connections are re-tightened and check entire system for leaks.



E. Mounting and Adjusting the Booms (See pages 22 - 24)
1.  Attach booms to shaft weldments (2) (see page 22). Hand tighten at this time.
2. Run cable (72) through hole for clearance light (70) and out the bottom of the boom.
3. Attach straight connector (43) to end of boom wall spacer (12) and run the free end of the
cable through the straight connector. Tighten the straight connector down on the cable until it is
held firmly.
4.  Insert the boom wall spacer (12) into the bottom end of the boom (13) and tighten mounting
hardware (47, 64 & 89). Make sure a few inches of the cable (72) protrude from the hole for
attachment of the clearance light (70).

5. Operate the switch panel assembly (36) to raise the booms (13) to the full upright position.

6.  Check that booms are vertical, parallel to hose bed wall and in line with each other, while
applying outward pressure to eliminate "free-play" accordingly. To adjust:

a. Loosen socket head cap screw on clevis end of the hydraulic cylinder (4).

b. Lower the booms completely so the shaft on the hydraulic cylinders are fully extended.
c. Support boom and remove cylinder pin (66).

d. Turn clevis counterclockwise to move the boom away from the body.

e. Turn clevis clockwise to move the boom towards the body.

f.  Turn the clevis in 1/2 turn increments, retighten clamp bolts, and spin clevis and rod
together, then reinsert the cylinder pin (66) and "R" clip (68) and run the booms back up to

check alignment. If 1/2 turn is too much you can use 1/4 turn increments.

WARNING: Do not use pipe wrench or vise grips. Damage to the cylinder shaft will occur.
You may have to put a rod through the holes of the clevis in order to turn it.

g. When the vertical alignment is complete tighten the clevis clamp screw.

10



F. Mounting the Ladder Rack (Item numbers with "R" designation refer to Ladder Rack Parts
Breakdown, see pages 37 - 40)

1. Mount the rack mounting blocks (R-7) into the four corners of the rack (R-1) using hardware
noted on page 37. Measure the total outside distance of the rack, over the mounting blocks.

2. Attach boom end gusset (11) with one shim (29) mounted on either side of the boom.

3. Attach adapter angle (R-12) to gusset (11). Snug fasteners and measure distance between the
inside of right hand adapter angle (R-11) and left hand adapter angle (R-12). The distance between
the two angles should be equal to the total length of the rack with the rack mounting blocks in

place. Move shims (29) until the distances are equal within 1/4".

4. Mount rack (R-1) onto adapter angles (R-11 & R-12) and fasten in place. Tighten all
fasteners; gusset to boom, adapter angle to gusset and rack to adapter angle.

5. Apply power to pump and raise booms to full upright position. Apply outward pressure on
the rack, to make sure there is no "free-play" and the booms are vertical and parallel to hose bed
wall.

G. Mounting the Boom Stop Bracket (See page 23)
1.  Mount boom stop bracket (14) and components as follows:

a. Mount on the outside panel as close to the top of the compartment as possible.

b. The boom adjustable side stop (22) will be on the inside of the boom and the boom and
boom wear sleeve (16) will rest in the adjustable saddle (56).

c. Place the boom stop bracket assembly on the back side of the boom.
d. Raise the boom to the full upright, vertical position.

e. Boom needs to be parallel to the back wall. If not, apply outward pressure to rack to
make the boom parallel to the back wall and mark outline of the boom stop bracket (14).

f.  Lower the booms (13) and mount the boom stop bracket to the side panel (mounting
hardware not provided).

g. Make sure the booms (13) and boom wear sleeves (16) rest firmly against the rubber
bumpers (21) in the full-up, stored position and there is no "play" in the system.

H. Mounting the Power Clamp (see pages 34 & 35)

1. Mount power clamp so the spindle (78) is mounted all the way out on the power clamp (23)
arm and is centered on the boom (13).

11



VI.

VII.

I.  Mounting the Pneumatic System

1.  Refer to suggested layout on page 36.
J.  Wiring Lights on Booms

1.  Refer to schematic and photo of materials provided on pages 30 & 33.
K. Complete Electrical Wiring (See pages 26 - 33)

1.  Complete all wiring and remove temporary "jumpers" from the electric panel. Secure all
wiring.

L. Mount Ladder Rack Components
1.  Follow photos on pages 37 - 40 to assemble all components.
M. Replace "R" Clips with Cotter Pins (See page 17)
1. Replace "R" clips with cotter pins (68) on cylinder pins (65 and 66).
Troubleshooting
In the event of a malfunction, contact Zico at 1-800-711-FIRE.
Maintenance
A. Periodic

1. Visually inspect hydraulic system for leaks indicated by the presence of hydraulic fluid or the
accumulation of dirt around a fitting.

2. Visually inspect the plastic pads (R-33) on the ladder retainer handle (R-21) for wear and
replace as needed.

3. Visually inspect the boom wear sleeves (16) and adjustable side stop (22) for wear. Adjust
or replace as needed.

12



B. Semi-Annually or At Scheduled Apparatus Lube Service

The items listed previously under Periodic Maintenance should be checked first and then proceed
to lubricate the following parts as indicated:

1. Joints and pivot points should be sprayed with CRC brand Stor&Lub long term lubricant and
rust preventative # 03032. Wipe off excess lubrication.

2. Hydraulic ram is self-lubricating and should require no additional lubrication. We suggest
the exposed shaft be cleaned and sprayed with WD-40 or a similar light, moisture-repelling
silicone-type lubricant.

3. Grease fittings are located on the ears at the bottom of the base casting (1) and are identified
(69) and one grease fitting is located in the end of cylinder pin (66).

4.  Check fluid level in hydraulic power unit (17) by visual inspection to see the plastic tank is
full, when the rack is in the "up" position. Replenish as required using:

*  Multi-viscosity hydraulic oil, SAE 5W-20
* System capacity (dry) is approximately one-half gallon

C. Pressure Washing

Do not operate pressure washer on or anywhere around the hydraulic cylinders. Excessive
pressure may allow soap and water to blow past the seal, damaging the cylinders.

VIII. Service

If you experience any problems with your Outside Arm Ladder System, please call ZICO toll free at
800-711-3473 for assistance. Please have the serial number of your system available. This number may be
found on the inboard side of the base casting just above the lock plate (9).

IX.  Warranty

A copy of the warranty registration MUST be returned to ZICO to ensure registration of your System
(see back cover).

13



PART DIAGRAMS

BOOM

PLATE TO BE
CENTERED WIT
MECHANICAL

STOP(ITEM 14)

14



PART BREAKDOWN

ITEM NO. PART NO. DESCRIPTION QTY.
1 3092-005-101 MAIN BASE (LH & RH) 2
2A 3092-005-103 SHAFT WELDMENT, LH 1
2B 3092-005-104 SHAFT WELDMENT, RH 1
3 3092-005-105 CRANK 2
4 3092-005-107 HYDRAULIC CYLINDER 2
5 3092-005-109 OUTBOARD BEARING 2
6 3092-005-111 INBOARD BEARING 2
7 3092-005-113 INBOARD THRUST WASHER 2
8 3092-005-115 OUTBOARD THRUST WASHER 2
9 3092-005-117 LOCK PLATE 2
10 3092-005-119 KEY, 5/8 SQUARE 2.5" LONG, TOL. +000/-.002, TO BE ZP 4
11 3092-005-121 GUSSET, BOOM END 2
12 3092-005-122 SPACER, BOOM WALL, SHAFT END 2
13 3092-005-123 BOOM, 2 x 4 x 1/4 ALUM. 2
14 3092-005-124 STOP BRACKET, BOOM 2
15 3092-005-185 MOUNTING BRACKET, POWER UNIT 1
16 3092-005-126 WEAR PLATE, BOOM 2
17 3092-005-183 HYDRAULIC POWER UNIT 1
18 3092-005-128 TRUNNION NUT 4
19 3092-005-184 RESTRICTOR FIXED ORIFICE 2
20 3092-005-131 BODY, CARTRIDGE 2
21 3092-005-130 RUBBER BUMPER 2
22 3092-005-132 ADJUSTABLE SIDE STOP, BOOM 2
23 3092-005-133 PNEUMATIC POWER CLAMP W/MAG. RING 2
24 3092-005-134 MOUNTING BRACKET, POWER CLAMP 2
25 3092-005-135 LIMIT SWITCH, SPST, N.O. LSIA, LSIB 2
26 3092-005-137 DIR. CTRL. VLV, DBL. SOL. 1
28 3092-005-148 ELECTRICAL PANEL ASSY. 1
29 3092-005-149 SPACER, ALUM. 1/4 THK 4
30 3092-005-151 ELBOW, 1/8 MNPT x 1/4 OD COMP. 4
31 3092-005-152 TEE, 1/4 OD COMP 2
32 3092-005-153 ADAPTER, 1/8 MNPT x 1/4 OD COMP 3
33 3092-005-154 AIR MUFFLER 2
34 3092-005-157 TUBING, 1/4 OD x 1/8 ID POLYETHYLENE 40'
35 9110-382310 SETSCREW, 1/4-28 x 5/8, CUP POINT, SS 4
36 3092-005-179 SWITCH PANEL ASSY W/WIRING HARNESS 1
37 3092-005-161 ADAPTER, SAE4 (7/16-20 UNF) x 37° FL 2
38 3092-005-163 TEE, 7/16-20- 37° FL 2
39 3092-005-165 ELBOW, 3/8 NPT MALE 2
40 3092-005-167 ADAPTER, 3/8 NPT MALE x 1/4 37° FL 2
41 3092-005-169 ELBOW, 3/8 NPT MALE x 1/4 37° FL 2
42 3092-005-171 HYDRAULIC LINE ASSY. 18 FT. 4
43 3097-500-172 STRAIGHT CONNECTOR, PLASTIC, 1/2 NPT 4
44 3097-500-181 LIMIT SWITCH LS3A, LS3B 2
45 9010-103712 SCREW, 3/8-16 x 3/4, HEX HD. (PUMP) 2
46 9010-103716 SCREW, 3/8-16 x 1, HEX HD. (LOCKPLATE) 6
47 9018-114448 SCREW, 7/16-20 x 3, HEX HD. GR. 8 (BOOM TO SHAFT) 16
48 9018-114464 SCREW, 7/16-20 x 4, HEX HD GR. 8 (BOOM TO GUSSET) 8

15




PART BREAKDOWN

ITEM NO. PART NO. DESCRIPTION QTY.
49 9018-114422 SCREW, 7/16-20 x 1-3/8, HEX HD, GR. 8 (GUSSSET TO ANGLE) 4
50 9018-165022 SCREW, 1/2-20 x 1-3/8, FH, GR. 8 (GUSSET TO ANGLE) 4
52 9110-162008 SCREW, 10-32 x 1/2 PH, SS (BOOM UP SWITCH) (GRND BAR) 8
53 9014-201900 LOCKWASHER, #10, SPLIT 8
54 9010-162010 SCREW, 10-32 x 5/8 FH, SZP (RUBBER BUMPER) 4
56 3092-005-136 ADJUSTABLE SADDLE 2
57 9013-254300 NUT, 7/16-20 HEX, NYLON INSERT LOCKNUT 16
58 9113-173700 NUT, 3/8-16 HEX, NYLON INSERT LOCKNUT, SS 2
59 9014-203700 LOCKWASHER, 3/8 ID SZP 8
60 9014-11900 FLATWASHER, #10, SZP 12
61 9014-112500 FLATWASHER, 1/4 1D, SZP 8
62 9014-113700 FLATWASHER, 3/8 ID, SZP 10
63 9014-114300 FLATWASHER, 7/16 1D SZP 16
64 9014-184300 FLATWASHER, 7/16 1D x 59/64 OD x .125 THK. (FOR GR. 8) 32
65 3097-500-226 CYLINDER PIN, UPPER (PROVIDED W/CYLINDER) 2
66 3097-500-126 CYLINDER PIN, LOWER (W/GREASE FITTING) 2
68 9070-001524 COTTERPIN, 5/32¢g x 1-1/2 4
69 3097-500-162 SPIN DRIVE GREASE FITTING, 1/4-28 6
70 3097-270-102 CLEARANCE LIGHT 2
71 000-015-101 SNAP PLUG CONN 4
72 3097-510-110 CABLE, 2 COND,, 16 GA. JACKETED 100
73 9025-221108 SCREW, #4-40 x 1/2 SELF TAP RND HD SZP 4
74 9013-172000 NUT, 10-32 HEX, NYLON INSERT LOCKNUT 12
75 9010-103116 SCREW, 5/16-18 x 1" HEX. HD. (POWER CLAMP) 8
76 9113-173100 NUT, 5/16-18 HEX, NYLON INSERT LOCKNUT, SS (POWER CLAMP) 8
77 9014-113100 FLATWASHER, 5/16 NOM. ID (POWER CLAMP) 8
78 3092-005-178 SPINDLE W/CAP, (POWER CLAMP) 2
79 9010-103788 SCREW, 3/8-16 x 5.5 LG. GR. 8 2
80 3092-005-140 LABEL, WARNING "HANDS & ARMS MAY..." 1
81 3092-005-159 SUB-PANEL, ALUMINUM 1
82 3097-500-132 HYDRAULIC LINE ASSY., 37° FEM SWIVEL 2
83 3092-005-138 SHAFT SEAL 2
84 3092-005-120 SEAL RING 2
85 3097-500-178 SWITCH PLATE, ALUMINUM 1
86 3097-500-179 NAME PLATE 1
87 3092-005-187 HOSE CPLG., SOCKET, 1/4 CPLG, 1/4 NPTF (MALE), HI-PRESS 4
88 3092-005-188 HOSE CPLG., SOCKET, 1/4 CPLG. 1/4 NPTF (FEMALE), HI-PRESS 4
89 9014-214300 LOCKWASHER, 7/16 SPLIT, GR. 8 16
90 9010-363720 3/8-16 x 1-1/4 FH CAP SCREW, ALLEN 4
91 9018-175000 1/2-20 HH NYLON INSERT LOCKNUT GR. 8 4
92 9014-185000 FLATWASHER, 1/2 ID NOM,, GR. 8 4
93 3097-500-423 LABEL, "LOSS OF HYDRAU..." 1
94 3097-500-427 LABEL, "KEEP CLEAR..." 1
95 3092-005-182 JUG, 1 GAL. HD POLYETHYLENE 69 x 12 HT. 1
96 3092-005-189 SPACER, MECHANICAL STOP BRACKET AR
97 3092-005-190 CLAMP, BAND, FOR LIMIT SWITCH 2
98 9114-103700 SPACER, SHOULDER BOLT 8
99 3098-400-115 MOTOR REVERSING MODULE, COLE HERSEE 1
100 3098-400-117 COVER, MOTOR REVERSING MODULE 1
101 9010-222010 SCREW, #10-32 x 5/8 PAN HD, PH, SZP 6

16




BASE COMPONENTS - RIGHT SIDE

*NOTE: "R" clips are replaced with cotter pins (68) in final assembly.

17



BASE ASSEMBLY - RIGHT SIDE

18



RE-ASSEMBLY OF BASE COMPONENTS

1. Slide Styrofoam between the two keys.

3. Move the crank casting into position. 4. Shaft end view showing Styrofoam between keys.

5. Styrofoam coming out as shaft is inserted. 6. Slide lock plate in position and insert fasteners.

19



HYDRAULIC CYLINDER AND COMPONENTS

o8P @

e o

NOTE: Two hydraulic line assemblies (42) attach to
Adapter (40) and Elbow (41).

NOTE 2: Elbows are factory set and should not be
turned.

Socket head cap screw on
clevis (see Adjusting the
Booms, page 10).

20



HYDRAULIC CIRCUIT

I
LA L @10 ZC oMY 90L T300M  UNN MEMOJ IMADTIO |

HIOKMAZ 40 3015 ONME 0L SL23NNGD L80d di. =

HEONMAD 40 305 00W 0L SLIENNGD Ld0d N, =

A4d1s aoyd

HAIS ANITE

Ir

21




BOOM ATTACHMENT TO SHAFT WELDMENT

izl

NoT
SUPPLIED

L - r'm‘-.':J NOTE: Spacer (12) is located inside of

the boom with the Straight Connector (43)
connected to top in order to guide Cable
(72) down through the center of the boom.

i T

Double Wall Construction Single Wall Construction

22



BOOM STOP BRACKET COMPONENTS & ASSEMBLY

Limit Switch
attaches here

Boom wear sleeve (16) attaches around boom and will come into contact with adjustable
side stop (22) and rubber bumper (21). Adjustable side stop (22) may be rotated in or out
to achieve proper contact.

23



TOP END OF BOOM

Rack

24



HYDRAULIC POWER UNIT ASSEMBLY

OF CYLINDER

B} SIDE OF CYLINDER

12 VDC - 120 AMP FUSED
POWER CONNECTIONS

25



POWER UNIT WITH BRACKET AND WIRING

(NMOHS 1ON) SI10H LNNOW SIWNINAL (Z6-01) H3TIVWS

.n..\xﬁmm._c_._ ANNOW HOOTI XV <1y X 734V 61 8 S1 :INVLHOdNI
[ Y ) HINOD
INOOW
TYMINEIL L. 3HL HO4
IHL ¥3A0 031200 S310H
S1310H SIHL DNILNACW
L¥HL 3HNS TN SHIANIAD 40 3018 O Cr—XF
"H3A0D IINAON aNITE 0L S1H0d .dN. \

ONIMTIYLSHMI Zm_.___.._.__q

o FO
@ m—
O=

SHIANITAD 40 3015

[E=E=E=[(C)] Q0¥ OL L¥0d .zn_.q

O

/@)

L)
©

)|

O

| i
G'\_

12 AWG YELLOW

QOO

@oﬂ\ﬂﬂ@ @\
D

(2o SOID

(a3nddns) .P\!lt.
s1oo8 SIHIM a3NddNS

HEREE e 34 oMy 2L

BLACK TO ELECTRICAL PAMEL ASSY TE 1
BLACK TO ELECTRICAL PANEL ASSY TE 17

WHITE TO ELECTRICAL PANEL ASSY TB 18

]
WHITE TO ELECTRICAL PANEL ASSY TB "NA" J B
o] \®,

HEAVY GAUGE YELLOW WIRE TO BAT (-12VDC)
HEAVY GAUGE RED WIRE TO 120 AMP FUSE (+12VDC)

26



ELECTRICAL PANEL ASSEMBLY (28)

Note: Electrical panel should be mounted in waterproof compartment.

27



ELECTRICAL PANEL

Ol1 2345678 9 101112131415151?189
g N R R R EREREREEE R R EREERER
NIRRT = NN N RN N R R R @
15 @@ i / e
68750 (=1 ‘//"‘
Rl CR2A CR3A
— | [ |
010 0 0 00
[ Ma Ma x\®
)| o H 0 @
o

O ) s O

flt{ 8.7500 \
= RO
ELECTRICAL PANEL ASSEMBLY
ITEM | PART NUMBER DESCRIPTION QTY.

1 3092-005-159 SUB-PANEL; 8.75 x 6.88 1
2 DIL-BLOX MODULE 1
3 STANDOFF #74096 2
4 SCREW, 10-32 x 1-1/2 PH 2
5 LOCKWASHER #10 6
6 HEX NUT, 10-32 6
7 JUMPER 1
8 3097-500-155 DOOR INTERLOCK RELAY CR1 1
9 3097-500-155 CONTROL RELAY CR2, CR3 2
10 3097-270-109 FLASHER 1
11 FUSE 10A 1
12 LOCKWASHER #6 4
13 HEX NUT, 6-32 4
14 TERM. BLOCK; 18 POS. CINCH 141 SERIES 1
15 SCREW, 6-32 x 5/8 RD. HD. 4
17 WIRING SET 1
18 TERMINAL LABEL 1
19 TERMINAL MARKING 1

28

(35
of



WIRING DIAGRAM

HOLAE WELNCD LS
(R 10T

OO D
: po gl
EWETE T3 INATHO a2 EL [ENNA0M "AZH I3EEIH NOOKEL 0L o .-.-.lﬁ a
HOLOW ONMOM, S35 20 MONTICE _ m.ﬂ —
LIMN E30H 2INVE0AH m.-ﬂ_.ﬁm [ENNDom "ASH IIEEIH I0NEL 0.._..__.\ H

2 p
HOIOD TENCHLDFHND, t |
OVET SHINM ‘SLTHOVHE DI HOI0D - éo NS
SHOMOD (LN IS D i1 HI =
., i - ‘ m -

Fy
lonvEST Tionic s TP WD - 0L

WOLE O0E (4307 0L
i MU I0E BN
__.JD CEM|
"] zi HOkd L XD z
Iohban 51 Ooml VL 57
Nt 1 0TI INN KOO
ety
4 A S — oY &
o 35073 u._.iumo_ohmm..ﬂ_ P
e LI " rigyzic s
L. _sxoomsue masvs_|
[
s
g 401 i BN
o _ it

N 9 (owivesoNBESY ©  uaEHSTIS
iy %géwzﬂ_ﬂg:&ﬁ—

H Lisnous  (ZdlFsng OL dAYVT) HIMOd SNISIWD 940 105 ONIZIDKING

< ﬂﬁgﬂgggggjﬁp{
. .n:u.:blﬁ.w.—ihﬂ;:ﬂz
.EEE..H#IE‘?—EEEE-

HADGO 3HL I OI0H GNY (15) HOLIMS JUWALOY »

LINSHEE TCELNOY STYO OL (Z5) MO H3MOd MEL =

29



ELECTRICAL SCHEMATIC

TAYM

SIHL F1JIH3IA HI TIVLSMI 10N O0
"ATHO S3504HNd AYHIVIO DNIYIM
404 06 Lv Q3LVLIOH J¥¥ L3dJvdB

LH2MM OMIHSY A
HIVH dv3d

<

— - ¥ dAiNd LINN HIMOd :LNY140dMI
ALHM -
rl I
AIWEH~--,
1 zs IS A3V _ e
] se-9e —
£
Wy e s
) gl el
e 4n
13Nvd TOHINOD STVWO 1INV
o .__._u_:ﬁu._u
i 2 bl M A y3HsV4
i | =
! o|ub
| ®|e MOVIE -~ \
; a3 —5
[ HIvE =y
: ALHM U ] o -
Ly __ -
L H* ¥ovie ~ 940
|
| Agvig -~ O ® _
.mm ILHM —-5 I
N - ot
- - I AVE =T ‘N
SHIHLO A8 430iADEd vE 51
(035019 :31v4340 OL 34vS) + !
SHIOTEILNI OL H (a3n4dns) =
I NOOMALNI IHVEE ONIN,d = a3y oMY Z) %
ONINEYM 114000 STVO = _
(=) - - - - = (@3nddns) 1HON
¥OZL Q35N4 A1ddNS 20A ZI _ i MOTIIA OMY Z1 ONIHSY4
(+) - - iy HOVH M3
BTEL J0AM; _ 9 SIVNIAEIL (Z6-01#) ¥3ITIVAS
LTEL ¥OV1E =9 1 = = - WY 5L IINY M

30



H
{111

did:

LR

—

31

Ul
;

;

gﬂ!n
= -
- -
(=3 o
a

§

AR IR E R TR

A ES Y BB

R T T ]

S, LAELIRENENAIN 0UR/ VOri-91 ONE 34 3000
LG ML ¥ RIS T 3003
TIELMENVEIN 1 I=Z} 5M 0 3009
O SiE D 3000

FRIPD dAL 831 LIDEDENN V=TT ONIM @ 3003
M4 05T ¥ 3000

H 3003 | 8 3003 Li=aL =15

H 3000 | 8 3009 | &-8L| s-i5

|| H 3003 | @ 3003 | Wi-BL| #-15
W 3000 | @ 3000 | si-AL| g-is

H 3003 | @ 3003 =
3003 | @ 3003 | wi-BL| 1%
HWa002| 8 3003 r-aL| I-is

H 3003 | @ 3003 B-0L| 2-I% |
3003 | @ 3003 | ©OH-BL| E-i0

83000 B 3000 | E=I5| * i1
HoNl |voun | ol 1]

HOLIWE “SEINTH JHUA

4 3000 ©M-GlL| ©M-8L

- i-0L| -8l |

¥ 3003 | &AL f-u

¥ 3000 | v-aL| i-d

00 T

e

§-4L | or-sE0

il | L8580 |

—aL | su-sH0

—aL | se-sH0

=

zm

| | 2|2

33183213
:

S R e T
e 3ot ool

< e oalalwlelele ww w o oo o
3| |E!§§|§E'§§EE§§E|§§'| I

||

3138 ool elulalelelelele o

WIRING LIST

e EEEEEr,

[} f I
i

ﬂ- . ) T, i

- ] ]
: . NI
z K]
SIVNINYEIL (Z2-0L#) Wb | WL/ TS Jam [ 8
HITIVHE LNV L1HO4MI TANYL TVIHLIII

¥
WO

9|3

L5107 3MIMm



SWITCH PANEL ASSEMBLY (36)

#0188 4\

&8.000

5.500

4.500
4.000

'i'.‘

D) m Fgwenen ©
UIPMENT RACK
YARDLEY, \PA

DANG

[1. DGDIRS MUST BE
CLOSED FOR RACK
TO OPERATE.

2. BE SURE AREA

DOEN RACK MOVEMENT MAY
INJURY OR DEATH.

—2 14—

IS CLEAR OF =)
PERSOMHNEL | 11 I
OPERATING, L ]
3. DO HOT MOYE NE—
TRUCK UNLES
TRUCK UNLESY READY OFF  DOWN,
aEE.CURED. WOTE: BATTERY SWITCH MUST BE ON FOR OPERATION ﬁ
LT1 52 31
ELECTRICAL SWITCH PANEL
ITEM | PART NUMBER DESCRIPTION QTY.
1 3097-500-179 NAMEPLATE, SWITCH 1
2 3097-500-178 MOUNTING PLATE, SWITCH 1
3 3097-500-157 POWER SWITCH (ON/OFF) 1
4 3097-500-156 CONTROL SW> (UP/DOWN) S1 1
5 3097-105-145 BOOT, TOGGLE SWITCH 2
6 3097-500-158 INDICATOR LIGHT (LED GREEN) 1
7 3097-105-146 LOCKING RING TYPE 29-761-5 2
8 WIRING HARNESS (14 FT) 1

32



LIGHTING KIT COMPONENTS

/

NOTE: Limit Switch (44) attaches to Boom Stop Bracket (14) with Screw (52).

NOTE 2: #4-40 screws are provided with clearance lights for mounting.

33



POWER CLAMP COMPONENTS

34



POWER CLAMP - MOUNTED ON BRACKET

Mounting bolts not provided

35



AIR CONTROL VALVE AND COMPONENTS

_ EXTEND-PORT'A"
Te¥ T\ (LoCK)

RETRACT— H

{UNLOCK)
|
< AIR SUPFLY
QUTPUT PRESSURE:
CRE& CR4 B0 PS| MAX=— 40 PSI MIN
:m FROVIDED BY OQTHERS
AR CONTROL
VALVE

e

RETRACT=- FORTH'
{UNLOCK)

EXTEND-PORT A"
{LOCK)

36



OALS RACK - PARTS DIAGRAM/BREAKDOWN

e GEPAHIED

/

48 (REF) 4T

e

@/(ZI?)@‘}@XG}
i

(2803126129
- |
156378 ———— A et Al s
ITEM NO. PART NO. DESCRIPTION QTY.

1 3092-050-101 RACK WELDMENT 1
2 3092-050-103 SIDE POST, 1-1/4g x 13" LG. ALUM. ROD 2
3 3092-050-105 RUBBER SLEEVE, 1-1/4g x 9-1/4" LG. 2
4 9010-103720 SCREW, 3/8-16 x 1-1/4, HH, ZPS 2
5 9014-113700 FLATWASHER, 3/8 ID SZP 10
6 9014-203700 LOCKWASHER, 3/8 NOM. g, SPLIT 2
7 3092-050-107 MOUNTING BLOCK, RACK 4
8 9018-104444 SCREW, 7/16-20 x 2-3/4, HEX HD. GR 8 (RAIL TO MOUNTING BLOCK) 16
9 9014-114300 FLATWASHER, 7/16 NOM. g 32
10 9013-254300 NUT, 7/16-20, HEX SELF LOCKING 16
11 3092-050-109 ADAPTER ANGLE, RH., 3 x 3-1/2 x 3/8 CRS 1
12 3092-050-111 ADAPTER ANGLE, LH., 3 x 3-1/2 x 3/8 CRS 1
13 9018-104324 SCREW, 7/16-14 x 1-1/2, HEX HD. GR 8 (ANGLE TO MOUNTING BLOCK) 8
14 9014-204300 LOCKWASHER, 7/16 SPLIT 8
15 3092-050-142 LADDER SAFETY LOOP MEDIUM LENGTH 4

3092-050-141 LADDER SAFETY LOOP FULL LENGTH
16 3092-015-116 SLEEVE, LADDER SAFETY LOOP, (MEDIUM) 11.5" L 4

3092-020-116 SLEEVE, LADDER SAFETY LOOP, (LONG) 13.75" L
17 3097-500-418 MOUNTING BRACKET, SAFETY LOOP 4
18 9018-103778 SCREW, 3/8-16 x 4-7/8, HEX HD GR 8 (SAFETY LOOP BRACKET) 8
19 9013-133700 NUT, 3/8-16, HEX, SELF LOCKING 8
20 9018-163112 SCREW, 5/16-18 x 1-3/4 LG, FH SZP GR 8 MMC 91253A589 (SAFETY LOOP) 4
21 3097-105-109 HANDLE, LADDER RETAINER 2

3097-105-125 RETAINER HOUSING, SHORT LENGTH 6.12" L
22 3097-165-125 RETAINER HOUSING, MEDIUM LENGTH 8.25" L 2

3097-145-125 RETAINER HOUSING, FULL LENGTH 10.50" L
23 3097-105-113 COMPRESSION SPRING 2
24 9010-3350104 SCREW, SOCKET HEAD, 1/2-13 x 6-1/2 2
25 9018-103156 SCREW, 5/16-18 x 3-1/2 SOCKET HD. GR 8 (RETAINER) 4
26 9113-133100 NUT, 5/16-18, HEX, SELF-LOCKING, SS 6
27 3097-105-118 SETSCREW, 7/8-14 HOLLOW LOCK 2
28 3097-180-105 SUPPORT, RETAINER HANDLE 2
29 9014-203100 LOCKWASHER, 5/16 NOM. g SPLIT 4
30 3097-105-121 RET. RING 2
31 9010-333132 SCREW, 5/16-18 x 2 SOCKET HD. (RETAINER SUPPORT) 2
32 3097-105-130 WASHER, NYLON, 1/2 ID x 3/4 OD 2
33 3097-105-160 WEAR STRIP, PLASTIC 2

37



OALS RACK COMPONENTS

NOTE: Numbers correspond to OALS Rack parts breakdown on page 37.

o :

-

-

(23

Vo
) — '

=
OCCh "

il S0 0D
¢ ¢

(12)

38



OALS RACK - SAFETY LOOP COMPONENTS

NOTE: Numbers correspond to OALS Rack parts breakdown on page 37.

39



OALS RACK - HANDLE ASSEMBLY

NOTE:  Numbers correspond to OALS Rack parts breakdown on page 37.

40



Loss of hydraulic fluid

! DAN GER may cause ladder access
system to drop rapidly.
Severe injury may resuit.
Never operate system
when hydraulic fuid is
leaking. Consult
operator’'s manual prior
to removing any hydrau-
lic fittings. Always wear
protective equipment
when working around
system.

41



ak
lm ) ) www.ziamatic.com
Ziamatic Corp. TOLL FREE: 800-711-3473
10 West College Avenue, P.O. Box 337, Yardley, PA 19067-0587 « (215) 493-3618 * FAX: (215) 493-1401

*ZICO is a registered trademark for fire, safety and marine products made by Ziamatic Corp. Copyright Ziamatic Corp. 10-21

42




WARRANTY REGISTRATION

PLEASE MAIL OR FAX A COPY TO ZICO TO REGISTER YOUR UNIT

Fire Department Name:

Contact Person: Phone: Fax:

Street Address: P.O. Box

City: State: Zip: -
Model No.: (check one) OALS-775 OALS-975 OALS-1200
Serial No.: (see VIII. Service, page 13)

Installed On: (vehicle mfg.) Delivered: (date)

Was Unit Installed On: New Vehicle or Retrofitted onto Existing Vehicle
Ladders Mounted on this System:

Duo-Safety ft. extension, model Alco-Lite ft. extention, model

Duo Safety ft. roof, model Alco-Lite ft. roof, model

Duo Safety ft. , model Alco-Lite ft. , model

Other Manufacturer:

ft. extension, model

ft. roof, model

ft. model

Where Did You Hear About Our Product?

Magazine Advertisement (specify)

Dealer (specify)

Vehicle Mfg. (specify)

Other (specify)

43



